



- house officer as a medical educator. *J Med Educ* 1966;41:807-10.
8. Byrne N, Cohen R. Observational study of clinical clerkship activities. *J Med Educ* 1973;48:919-27.
 9. Edwards JC, Kissling GE, Brannan JR, Plauche WC, Marier RL. Study of teaching residents to teach. *J Med Educ* 1988;63:603-10.
 10. Bing-You RG, Greenberg LW. Training residents in clinical teaching skills: a resident managed program. *Med Teach* 1990; 12:305-8.
 11. Seely AJE, Pelletier MP, Snell LS, Trudel JL. Do surgical residents rated as better teachers perform better on in-training examinations? *Am J Surg* 1999;177:33-7.

Methadone treatment

An Mullens' account of the initiative by the College of Physicians and Surgeons of British Columbia to expand its methadone program clearly illustrates the need for better facilities for opioid addicts.¹ However, the wider debate about methadone should also incorporate the fact that methadone is a tried and tested drug for the treatment of chronic pain and for pain in terminal illness. It is cheap, long lasting and well absorbed when taken orally. However, many pain and palliative care specialists hesitate to prescribe this useful drug because, without a permit, the referring physician is usually unable to continue therapy.

No one would argue against making sure that those who care for people addicted to opioids have the necessary training and experience. Restricting physicians' ability to prescribe methadone may achieve this, but it places an extra administrative burden on those who care for those with in-

tractable pain or who are near death.

Saifee Rashiq, MB

Director, Division of Pain Medicine
Department of Anesthesiology
and Pain Medicine
University of Alberta
Edmonton, Alta.

Reference

1. Mullens A. BC college works to change attitudes, attract physicians to methadone treatment. *CMAJ* 1999;161(5):579-80.

J e voudrais attirer votre attention sur le point suivant tiré d'un article récent : «All patients start with daily witnessed doses of methadone, usually at about 80 mg daily»¹. La dose de 80 mg par jour est, à mon avis, une dose d'entretien usuelle et non une dose initiale souhaitable. La dose initiale devrait plutôt être dans la zone de 15-30 mg par jour. De plus, l'on rapporte des mortalités chez les patients recevant des doses initiales de 70 mg ou plus².

Frank R. Lord, MD

Moncton, NB

Références

1. Mullens A. BC college works to change attitudes, attract physicians to methadone treatment. *CMAJ* 1999;161(5):579-80.
2. Brands B, Brands S, editors. *Methadone maintenance: a physician's guide to treatment*. Toronto: Addiction Research Foundation; 1998.

Members of the Advisory Committee on Opioid Dependence were delighted with the *CMAJ* article on the work of the College of Physicians & Surgeons of British Columbia with respect to methadone treatment,¹ which

we believe communicated the sense of challenge, excitement and hope that our methadone-prescribing physicians now feel. However, 2 issues in the sidebar deserve clarification.

First, the recommended starting dose is 20-40 mg, and the maintenance dose depends upon the needs of the patient. Second, a physician must submit a registration and assessment form to the college for each patient, with sufficient information to enable the college to advise the physician whether the approved criteria have been met, and if so to register the patient in the methadone program.

A.W. Askey, MD

Chair
Advisory Committee on Opioid
Dependence
College of Physicians & Surgeons of
British Columbia
Vancouver, BC

Reference

1. Mullens A. BC college works to change attitudes, attract physicians to methadone treatment. *CMAJ* 1999;161(5):579-80.

Correction

A copyediting error was made in a recent article by Michael Bliss.¹ The reference to "sisterhood of nuns" on page 833 should have read "sisterhood of nurses."

Reference

1. Bliss M. William Osler at 150. *CMAJ* 1999; 161(7):831-4.

Submitting letters

Letters may be submitted by mail, courier, email or fax. They must be signed by all authors and limited to 300 words in length. Letters that refer to articles must be received within 2 months of the publication of the article. *CMAJ* corresponds only with the authors of accepted letters. Letters are subject to editing and abridgement.

Note to email users

Email should be addressed to pubs@cma.ca and should indicate "Letter to the editor of *CMAJ*" in the subject line. A signed copy must be sent subsequently to *CMAJ* by fax or regular mail. Accepted letters sent by email appear in the Readers' Forum of *CMA Online* (www.cma.ca) promptly, as well as being published in a subsequent issue of the journal.